CATALOG NO. G6F7

COLT .
mm Parts ('2z:|talogL~

2370 ,25708&2712
Compact Tractors

| e e
COLT MANUFACTURING COMPANY INC»;"‘:’?{f:ief?

WINNECONNE, WISCONSIN 5498




e

(0 ¥

e

i

P



Parts Catalog No. G6F7

w

COLT 2310, 2510 AND 2712 COMPACT TRACTORS™ -

TRACTOR MODEL AND
SERIAL NUMBER

o>
TRACTOR MODEL | SIGNATIONS | ENGINE MODEL DESIGNATIONS

U N/
2310@@r C 10578 Engine

2510 Tractor C 10578 Engine

2712 Tractor C 10579 Engine

When using this catalog, notice the reference to serial
numbers of various components noted here and listed in

Serial Numbers the "description' copy. By referring to correct serial num-
bers, proper parts identification will be assured.




g

GENERAL

iIndexes

sy This Parts Catalog is arranged for easy identi-
ficatiem of Genuine COLT Service Parts. An alpha-
betical index is provided at the front of this Catalog
to locate the major groups or assemblies. A nu-
merical index at the rear of the Catalog gives the

part numbers and the pages on which they are
described.

lllustrations

All parts are illustrated in "Exploded Views"
which show the individual parts in their normal re-
lationship to each other. Reference numbers are
used in the illustrations. These numbers corres-
pond to those in the '"Reference Number' column
and are followed by the part number, description and
quantity required.

Indented Description

Indented parts in the descriptive list are a part of the preceding assemb?

The quantity shown in the '"Number Required"

cept where parts are indented in descriptive list. In this case th

for the preceding assembly or sub-assembly.

NUT - 5/ snes.
WHEEL - steering
U-bolt

LOCKWASHER

A

A

A

. 202
2‘; 2 ';2018 CUP—beax;qgér

72020 BALL - retain s
e NSS RETAINER -
21
28 211- 9
—ed]

_ strg. gear mtg. - -2 & ...................
LOCKWASHER % 1/4” plate A0 SRR OO O C Z

10364
192- 19 " N.C. hex A
uT - 1/4" N.C.
129- 501 N _ nx 2-3/4"
13- 644 BOLT - 3/8 .

.........

................ :
BALL - 5/16" di» . i
—w ~

INFORMATION

Orders

Orders should plainly specify correct part num-
ber, full description, quantity required, machine
model and engine model, machine and engine serial
numbers, method of shipment and shipping address.

Changes

When changes to the machine make it necessary,
revised pages for this book will be issued. The re-
vised pages will be issued with the same page number
as those they replace and the '"issue' number and
date will be advanced.

It is imperative that revised Parts Book pages be
inserted into their respective Parts Books as soon

as received. Failure to do so will lead to confusion
and defeat the purpose of the book.

ub-assembly.
mbex_of) parts used on a machine ex-
Ni shown is the number required

-------

column is the

........
......
o«

......
.....
.....

P
.....
PRI
oo
......
.........
.o t
P
P
PECSEY
........

P
.......

.....
.......

.......

P

.....
.....

......

Terms "Right Hand” and "Left Hand”

"Right Hand" and "Left Hand" sides of this machine are determined by standing at the rear of the unit

and facing in the direction of forward travel.



ALPHABETICAL INDEX
ENGINE SECTION

Battery. . « c e e e o e v oo Fuel System -

Belt, Starter-Generator. . . « « ¢ e oo v o ve. .7 MuUffler- « « « e o oo 0o oses
Electrical System. « « ¢ e e e v oo v e e eens..9 PTO, Front - « « « ¢« e e o v e
EngineAttachingParts................7 Pulley, Clutch « « ¢ e - -« v
Exchanger, Heat .......ccccoeee....23 Spark Plug « « e coocoeee
Exhaust System « « « o v e oot eveeecneens T Tank, Fuele « ¢« ¢ e oo v 0 e
FaAN o o0 5.0 s Sis e sl R il e wiie e elaiel e 10, el Throttle Linkage « ¢+« .
Fuel Strainer. ... .. oo eia ele e 6 slim o ¥ e @)

BASIC TRA(@ SECTION

Hydraulics (Continued)
Motor, Hydraulic Drive -
PUump. «-cocceeees
Valve, Control. . . - . .
Valve, Control Linkage

Implement Lift Lever . . .

InstrumentSe « « « o ¢« o0 o

. Seat, Operator's. « ... -

3 ofe’e ¢35 Steering Wheel & Gear. . -

. oo +33 Transmission. - « - - . s, h o

... . 23-29 Wheels, Front & Rear . - .

Axle, Front . . . . ..

Rear « o oo o0 o o
Baffles and Shrouds.
DecalS ¢« oo v oo
Fenders ......
Frame « . ... ..

Grillee « c e o e e 0o 00 os e
Headlights. .. ... ..
H1tch@

HydrauliCS. « « o o s e oo oo v eeeens

Coupling, Pump Drive. ... ...
Hoses, Lines & Fittings . ... .

¢ o o e e

S
e e o 0 0 0 o 0 0 0
® o s o 0 0 0 s 00
e o o o o o * o 0
“ o o o . o o o
s o o o . e o o
o o e o s 0 0 o o
e 8 o o e o o o o
Y e o LY
o o o o o o e o o o
o o o e o o o
ooooo e o o o o
° o e o o 0o 0 o .
e o o s 0 0 o s o
e o o s e o 0 0

. e s o o 0 o
* o o o o e o o o
® o o o 0 0 0 0 0 o

$ ped b, O
SN Og-J3O






COLT 2310, 2510 AND 2712 COMPACT TRACTORS S

FUEL SYSTEM

REF. PART NO. DESCRIPTION REQ'D
1 C 10479 TANK - fuel. .. .. o oo @ oe B Wee Wi 6 % 58 6 sanimele G o oerele el 1
2 C 11529 CAP = fuel tank « s o o6 506 & 0.4 o B e At s 1
3 A 170100 STRAP - fuel tank mounting « « « « ¢« « ¢ o .. o o e e sie e oite SEele SO 2
4 173- 215 SCREW -1/4"x1-1/4"rd. hd.+ c e e s e e e ot enosaoccosioaas 2
5 25- 224 HUT « 1/4" SQUare s ss v o5 & s5 5 656 5 66 6 586 0s5w 00 s o coeas
6** C 10657 ELBOW -fuel lin€ « « ¢ ¢ ¢ ¢ ¢ o o sse s 00 o o o Geels e oo e s el e TRl
7 C 11358 HOSE - fuel line, 10=1/4" s 0 e a'c 00 s o T & . o iois; oMM
8 C 10678 ELBOW < fUel 1INE + o5 ¢ ss 0 605 6 6,76 & 66,86 678 o &6/s 65 o sie fs obe 1
9 214- 103 CLAMP - hose, 1/2%c . s o5 « ss4 6050 siss aie s 15 Tete e dote] eelsne <2
10 173- 207 SCREW - 1/4" x 5/8"rd. hd. machine « « « e« v e e v et e v v eessad
11 25- 104 NUT - 1/4" N.C., zinc plated - - + « « « e v oo 5 el B b B 3
12 C 11545 INSERT -breather « « ¢ « ¢ ¢ ¢ ¢ o0 a0 000w O P R P s ) |
13 A 70099 CLAMP - fuel tank mounting « .« ... .. .. N~ o o G 3G o ol
14 C 10483 TIE BARASSY e e c e 0 e v 0w 5% 567 & o8 4ol ans oo 5 s tele ke mlie s o il
15% 217- 200 NIPPLE - 1/8'" x 3/4" close brass . ..... B R P 1
16 B 53256 FUEL STRAINER ASSY....... o s el @ b N o R e o adt
17* A 70103 FITTING - fuel line, nylon . ....... 5 6. 6% e s 6o % aks oo e ol 1
18 193- 8 LOCKWASHER - 1/4" Shakeproof~. . « « ¢« c e e c e e v oceeoces -3
FUEL ST
\0

B 53256 FUEL STRAINER N P~ - e 8 osiiiattol]:
21* B 51980 COVER - £ @%r. ..... 5 %% W 9 W eTe e e e PRI e 1 |
22 B 51978 CLAMP ‘% Teand thumb NUE. « « o o o o o o0 0 0 o o o otatongil
23* B 51979 STEM - V@55 5 o5 & o0 o 65 & via 3 o's Glaia e PR
24 B 51977 QINEL: v % o6 6 w die e 0 o o b @ She e BRrat
25* B 59393 BEPAINOTY o0 o vi0 s o siie o & sis ometie w8 5% eileredoie e |
26* B 51975 SEFAINET = 5 3.6 & 6.6 5 56" .65 5 65 & o o lefegele Bl K3

* Used on tractors ial numbers as follows:

10 number 661167 and below .
2510 number 661927 and below.
el 2712 number 662852 and below.

rs with serial numbers as follows:
Model 2310 number 661168 and above.

Model 2510 number 661928 and above.
Model 2712 number 662853 and above.

Printed in U. S. A. June, 1966






COLT 2310, 2510 AND 2712 COMPACT TRACTORS 7

ENGINE ATTACHING PARTS

REF. PART NO. DESCRIPTION REQ'D
1 115- 201 BOLT - 3/8" UNC x1-1/2"hexhead ... .ccceeeeocccnconn 4
2 192- 21 LOCKWASHER - 3/8" SAE. . ¢« c c e et s e secoassnascossosns 4
3 129- 103 NUT -3/8"N.C.,hEX + ¢ v et v eenninsccocsssncnnansoans 4
4 C 10929 DEFLECTOR - engine air ¢« e v e e e et e cossoesocococanns 1
5 C 10560 MUFFLER, exhaust . ....coceeeeeeennn o RSl L ohy R 1
6 C 10561 CONNECTOR, muffler toengine «s « « « e e e e e v oo ecceeecne 1
7 113- 118 SCREW - 5/16"-18 X 5/8"hex cap. « e« e e e e s v esoeecscenss 1
8 195- 103 WASHER - 5/16" SAE, plain. « « « e e e e 0o 0o P e Tl 1 7 1
9 192- 20 LOCKWASHER - 5/16" SAE ¢ ¢ ¢ ¢ c c e e v eoscsocccoccnccns 1
10 C 10866 BELT - drive, starter-generator .........ccocccceeceenn 1
11 C 10427 CONTROL - throttle and choke . « ¢ « ¢« v c e 0 e 0 e o eee A I Gt 1
12 187~ 1008 SCREW - #6 x 1/2" Phillips panhead «.....cceoeececcennn 2
13 A 70084 —~ FAN-€engin€. ......coeeeecesoscsscsoccoccccosocss 1
14 C 10313 SPACER = fan . . e v v e e e s s s s s assoosessssssscessscccse 1
15 V31s- 20 BOLT - FH BUNC 3/8 x3-1/2,plated « « « v vvvuvececennns 1
16 92- 6 LOCKWASHER - 3/8SAE std.. « « « « c e e v e v s eeceecccecnnn 1
17 95- 6 WASHER - 3/8 SAE PlaiNe « « « e e s s o v neoeasonnnonsssnss 1

Printed in U, S. A. June, 1966







(\

COLT 2310, 2510 AND 2712 COMPACT TRACTORS

ELECTRICAL WIRING AND HARDWARE

REF. PART NO.
1 C 10474
2 C 10397
3 C 10721
4 C 11641
5 C 10549
6 C 10461
7 129- 419
8 A 70202
9 A 11280
10 A 11276
11 A 11275
12 187- 1102
13 C 11247

14 113- 101
15 192- 20

16 C 10836
17 A 70221
18 187- 131
19 C 10470
20 C 10473
21 C 10471
22 C 10985
23  129- 409
24 C 10469
25 C 10588
26 C 10587
27 C 10590
28 C 10586
29 C 10837
30 C 10838
31 C 10592
32 C 10585
33 M 20164
34 C 10839

Printed in U. S. A,

LIGHT - generator ind1cator (with leads) .
SWITCH - ignition (incl. key and nut) (Keys not furmshed -
must be made locally): « « « =« + =«
KEY - ignition switch« « « = ¢«

DESCRIPTION
SWITCH - light - -

HOLD DOWN - battery

BOLT - carriage, battery positive-
NUT - wing, battery positive - -

. » e 0 0 o o

STARTER-GENERATOR - Delco No, 1101970 « « =« « = -

HEADLAMP - 12 volt
GASKET - retainer ring
RING - headlamp retainer « « « « ¢ ¢+« - .

SCREW - #6 x 1/2" pan hd. self-tapping - -
SOLENOID - starting -
BOLT - 5/16" x 1/2'" UN hex hd. plated - -

WASHER - 5/16'" plated

NUT - speed type "U" -

REGULATOR - voltage Delco No.
SCREW - 10" x 1/2", self-tappi
CABLE - battery - positive to
CABLE - battery - negative
CABLE - solenoid to star rator - - -
WIRE ASSY - headligh l@"d .- .
NUT - wing, battery“negative—= - - - -

BOLT - carriage, ba \

WIRE - switch to

- 12 volt
1gmt1on switch to ground, 9'" white -

e o ¢ o s 0 0 0 0 08 o 0 o

ynegative - -
: ts, 40" black

e o o 0 0 o

on switch to regulator, 7-1/2" red « -«
n switch to solenoid, 12-1/2" blues + « + « «

June, 1966






CoJoukWMNHTg

10
11

13
14
15
16
17
18

COLT 2310, 2510 AND 2712 COMPACT TRACTORS

EF. PART NO.

C 10263
C 10314
A 70061
219- 1
A 70398
C 10534
C 10552
195- 45
132- 73
2510
C 10317
A 70184
A 70061
219~ 1
A 70463
132- 173
C 10537
A 70479
C 10316

2310 FRONT AND REAR WHEELS

DESCRIPTION

CAP - plastic, front wheel
WASHER - 3/4' x 1-1/4", spacer
WASHER - 3/4" plain
PIN - cotter, 5/32" x 1-1/2"

--------------------------

----------------

---------------------

------------------------

...................

AND 2712 FRONT AND REAR WHEELS

WHEEL - rear (2712)
BOLT - rear wheel
WHEEL - front
FITTING - lubrication, 1/8' NPT
WASHER - 1'" plain

Printed in U. S. A.

........................
.........................
............................
........

.........................

PIN - cotter, 5/32" X 1-1/2". . . . o e e cecenannnnn
BUSHING - front wheel . ..... NN 5 % aerstie sl e & s
WHEEL -front ......... ANSRWEL LR, 3058 ¢ oo c

June, 1966



>—~0O

AT

e @ © @)

—_——-——- - e —_ e e e —_—_—— —

0, %
P %F @@% MV @@U\@
&

@\\ym.sil
o P
v



'

el

COLT 2310, 2510 AND 2712 COMPACT TRACTORS 13
STEERING GEAR

REF. PART NO. DESCRIPTION REQ'D
C 10569 MEDALLION - steering wheel ....... e e Sl oo oal
C 10570 RING - medallion retaining . ............. o & o1 6 e eia s oiie ol
25- 1510 NUT -5/8"N.F.heX.:eooeeeeennn 5 e sies sliend oS AE ALY
A 70058 WHEEL -steering « . ... ec oot et o e o m TERSHCHIED el
C 10364 U-bolt - strg. gear mtg, .......... dite & wisiie w ke o (e Kale o o]
192- 19 LOCKWASHER - 1/4"plated .......... o s o8 e ena i ND)
129- 501 NUT - 1/4" N.C. heX ACOTN + « v v v v v v v v vuw o sen e e e D
13- 644 BOLT - 3/8'" x 2-3/4" N.C. hex hd, plated ..... .. 8 iwiid o ialet o o2
192- 21 LOCKWASHER - 3/8"plated «....cvvo. otiei oot olle o s et o NN STS .2
A 70056 STEERINGGEARASSY .. .......... % @6 % Ve whE e B leee o 1
F 19645 SEAL-felt........ sa e nE wes e es e SE e s BE e ek . v 82
A 72011 BEARING - spacer (Nylon)....... SR SR «., . - - 1
A 72012 RETAINER -bearing . ....ceteeueeovoencs R it A
NSS HOUSING AND TUBE ASSY (Order A70056). . .. ...o0veeuu. 1

25- 1510 NUT - jam 5/8" N.F.hex ........ oo alem & am e e et e
A 172014 WASHER = DroNzZe .....oveceeeeeocococeccnnss A
219- 14 FITTING=IUD€ . i « svs s a60s oo asss O R Ao - 1
A 172015 SEAL....... v o e e wreie @ wisie we G P o oo m, salie o) 6 1
A 172013 RETAINER - seal ...... . S SVisltel o arieria) SRS 1
A 72022 LEVER & BOLT ASSY. . « QN Y : et eececosaconns o |
A 72017 STUD - adjusting . . ... D 00 B S G D 0 B vl
A 172010 NUT - adjusting . . . . . A N ol
A 72021 PLUG - adjusting., . @ <6 e @ sas e o % ale @ e e s 6o whiei]
A 172018 CUP - bearing . O A A olsta siells) ol wivehial niietie TESURFRS D
A 72020 BALL - retain ly .. v s e 5155 @ o s TANE RN .2
NSS RETAINER(EbalD . . ............... e w e 5 |

211- 9 BALL - o6 e wisiie @ eiiee sie @ Slieiie ® ® o . 00
NSS CAM AN ASSY - (Order A70056) . .....000vuuu.. 1

Printed in U, 8. A.

June, 1966



14




REF. PART NO.

1 129-
2*  192-
3 A

4 C

5

6 141-
7 132-
8 132-
9 195-
10 C
11 C
12 C
13 C
14  219-
15 C
16  192-
17 113-
20 129-
21*% 192-
22 A
23 C
24  132-
25 141-
26 A
27  132-
28 C
29 C
30 C
31=nC
32 219-
33 C
34 192-
35 113-
36

37

Printed in U. S. A.

COLT 2310, 2510 AND 2712 COMPACT, TRACTORS 15
1-CI5L77 el
2310 FRONT AXLE | #- /1493 i
[ 129~ 165 r«
-8
pescrieTIoON | 14/ -4/Y  REQD
125 NUT - 1/2n N.C., hex plated R I ]
23 LOCKWASHER - 1/2" SAE, plated """ *" AR L CREEC £ 2
70055 JOINT - ball 1/2n e e e s 00 000 0 Jeisiie sliaie s shsla atelle e oo el is DR |
10247 ROD drag llnk .......... . o "1 ® o o 0 o @ o 0 0 0 s 0 0 s e o o o o o 1
6 Pm - tle bar and drag lln.k e o o o r’ e o o o s 0 8 8 0 0 0 e o o 0 0 s 0 8 e 3
47 PIN - cotter 1/8" x 7/8” ..... /,»'- e e 0 0 0 o e e o 0 0 0 0 0 0 0 s . s . 3
73 PIN - cotter, 5/32n x 1- 1/211 e o of/e o 6 6 0 s e 0 s s 0 s 0 e 00 sree9
45 WASHER - plam 3/4n ...... . . . ° R T 2
10209 AXLE = front ............................... .. 1
10240 - SPINDLE - right hand* (/ """" ¢ SFasleloensl Sacho b a i
10241 SPIN’DLE - left hand ----------- e e o s 0 0 0 0 0 ® o o 8 0 s 0 o . 1
10235 TIE BAR = Spmdle ooooooooo ® o o o o ® 8 0 0 s 8 s " 8 s s e s s s 0 e e 1 ®
8 FITTING - lube s e caa 0o o o o s o o . @ e o o o 8 0 0 0 0 0 s s s e s e e . 3
10501 PIN - axle pivot (See C10500 for tractor w/PTQ) " =« =" " Sl
21 LOCKWASHER - 3/8”SAE ................ R IR IR N
205 CAPSCREW - 3/8" X 5/8" FHBUNG #7515 5t ¢ o simie o/ s s oke LI |
2510 AND 2712 F AXLE
125 NUT - 1/2'" N.C., hex plate
23 LOCKWASHER - 1/2
70055 JOINT - ball, 1/2" « -2
10250 ROD - drag link- - 1
47 PIN - cotter, 1/ cerees R |
6 PIN - drag link{(->~2 “ RO |
70463 WASHER - p "\u ! . 2
73 "x11/2" .......... e v o000 se e o0 e e o2
10208 BrORE "> + » o oo s 0o o U T S 1
10215 ] » hthand(2712) G o NP R . o dlen Tre e 1
10217 NDLE™ feft - hand L a e D L RO e 1
10246 - D) > SR IR =i ra el el i et eeeel
8 G,'lube ....... M AN e e a u s e ele & 2% 3
10501 - axle pivot (See C10500 for tractor w/ PTO) ............ 1
21 @ KWASHER - 3/8"SAE. « ¢ e e et 00t oo en oitlie o silo oot Tetians 1
@ CAPSCREW - 3/8" x 5/8" FHBUNC- + « « « « + « - 5 u0iel % aie e el s e er]
02 SPINDLE - righthand (2510). . ... ..o et i eeeeeecannn. 1
C J SPINDLE - left hand (2510) ...... R B0 DG T e el 1

June, 1966






)

COLT 2310, 2510 AND 2712 COMPACT TRA_CTORS » 17

REF. PART NO.

1 C 10880
2 C 10525
3 C 10487
4 132- 24
5 C 10883
6 141- 2
7  15- 512
8 92- 5
9 25- 105
10 195- 17
11 . 10811
12 C 10312

15 C 10500
16 C 10502
17 C 10503
18 126- 22
19 C 10504
20 C 10505
21 C 10506
22 C 10507
23 192- 21
24 113- 205
25 195- 522
26 83- 56

Printed in U. S. A.

PULLEY CLUTCH

DESCRIPTION j U REQAD.

LEVER - clutch control "« « ¢« ¢« o c o s O L S S Teager e 1.
LINK - clutch control + « « «« e s e e e v o R I IR 2
KNOB-1€Ver « ¢ o c oo oo eeesee o fe wiban b e Taiel e &enm, w1 s, leBiel e o
PIN - cotter, 3/32"X 1/2"¢ e e v ev v e e v nnnnonaccancenens 2
PIN - safety « o« ccecceeeen B R SR |

_ PIN --clevis, 1/4"x3/4" «ccoeeeccenes R S e 1
BOLT - 5/16"-18 N.C. X 3/4™ « ¢ v v et e e v oceonnnnns TR0
LOCKWASHER = 5/16"SAE . . . . e et e v ve v b eTetelie s e |
NUT - 5/16"=18 N.C. + e oo s v o oo AE R R 1
WASHER - 1/4"plain « « « « ¢« « + R oiaitd. wel et e o 3
CLUTCH - PTO "V'" belt (Parts not serviced). - - « e« c e e e oo v 1

SPACER -fan ShOrt « e « = s e e e e oo s e s ssacocccconcccons 14

FRONT P T O. (OPTIONAL)

CARRIER - pivot and bearing® = * =+ * =+ st sossceocsocers 1
BEARING - sintered bronze- = = <(fa == s st s 2
SHAFT - PTO pulley ***°*° 4 5

KEY - Woodruff #13 SAE - - e ls o 0 00 000 e s e s s e e e e s e 2
PULLEY -~ drive *cc e - . onm e e s e 000000 00 s s e 1
PULLEY - driven ad'us&@ . . .. “ime v
WASHER -~ thrust- ..

BELT - 3 V section :
LOCKWASHER -

BOLT - 3/8"- P \E /A hox head ¢ * ¢ oo 0o o R .
WASHER - 3 plaine s s cereoncnraneens PRGN 2
SETSCRE@ % 3/8" gocket head < # = == s 80y sap s om0 3

.- June, 1966






COLT 2310, 2510 AND 2712 COMPACT TRACTORS

TRANSMISSION AND FINAL DRIVE

=]
=
rx

OCOO-J0 Uk wWwNH

12 C 10259
13 C 10882
14 C 10291
15 B 18208
16 C 10293
17 C 10242
18 C 10299
19 C 10300
20 C 10301
21 A 70127
22 C 10303
23 13- 820
24 92- 8
25 C 10302
26 92- 5
2y 13- 512
28 C 10296
29 C 10255
300 C 10254
31 C 10261
32 138- 2002
33 C 10253
34 C 10465
35 132- 91
36 C 102
37 A7

38 C

39

40 92
41 5
42 13- B0
43 € 118332

Printed in U, S. A.

DESCRIPTION .

CASE - transmission - *
GASKET - housing to case* ******
BUSHING - flanged, rear axle housing *.*
HOUSING - rear axle, right hand - - -
HOUSING - rear axle, left hand - - -
BUSHING - plain, rear axle housing - °
SEAL - rear axle housing * -« ** g
SHAFT - axle, left hand (2310) - « ¢ -
SHAFT - axle, left hand (2510 & 2712) «
SHAFT - axle, right hand (2310)
SHAFT - axle, right hand (2510 & 2712) @, :
PLUG - pipe, 1/2" square head
PIN - axle retaining -
COUPLING - motor input =« == ** "~
RING - wire retaining
WASHER - input shaft stop °
RING - coupling, retaining

SHAFT, transmission input « - ** *

G L3 FHE

e o o o o

19

CLUSTER - input gear * +* -+ oo .o o o we ceeee]
RIN'G - bearing mner ........ . e 3o o o o o o o o o o« o o . 2
BEARING - input shaft, middle R R ceee]
BEARING - input Shaft’ end Q ....... I R |
BOLT - 3/8'" x 1-1/4" N.C @ml sealmg ----- RGO 12
PLUG - breather, tra ission’ * * * * * P I I I 1
BOLT - 1/2" x 1-1/4" o frame « - v o v R
LOCKWASHER, 1/2v o e e teielle @ eie o wi7e] 6 @ ialiel @ siie el . -6
GASKET - tra_ns Se COVEr °*°°c°csccec oo . . 1
LOCKWASHER TSAE s o ssos s s occcceeses N |
2y3¥4™ N.C., trans. cover === oL L |

Ssion cases * ¢ ¢ 000 0 .. o e s o 0 8 0 1 :
t e e e oo . . o . oo » oo ehersievtiete 1
..... oin s 8 im0 8 sle eiele o o ie o e s el sEehseEe e e ],
Q lever e o e © 8 o 8 o 0 8 s 0 0 0 0 8 8 0 0 0 o P I 1
tfork IOCating..- [ e o s 000000 000 2
d]_fferentlal . 4 . S e e e s eecene?
-~ differential pm, lockings * + = c s s s oo e s e e o s 00000 2
_cotter 3/16"x 1Me s o oo oo eecocan e o e e 000000 0 R |
PINION - differential e o o o s 8 0 s 0 0 0 0 e e 00000000000 s -4
SPACER - differential pinion Calsl e e nleh e @6 _w ¥ o s 00 o 00 sianoin 4
HOUSING - differential gear -+~ o o os oiee o mierecalaier o i)y
PIN - differential pini()n es e G e s e es se s e 08 8 KIS N |
WASHER - transmission * » == ¢+« P B R e 2
WASHER-5/16"SAE,p1ain'---“-'--- .« e ceeeeee3
BOLT - 5/16" x 5/8" trans. cover * = *****" AR TP LS LR |
SEAL - shift shaftoil . . . ¢« ¢ e e e v 0 v v v v v v - EaEaticty Tatiatio s 1

June, 1966






&

21

COLT 2310, 2510 AND 2712 COMPACT TRACTORS

SPEED CONTROL
REF. PART NO. DESCRIPTION R REQ'D
1 c 10755 CONTROL - lever: « « « « e emE s B e g . w86 S e e e e e e e eReA
2 & 11231 QUADRANT - speed COHtI‘Ol ....... FeE e e % e e e e s |
3 C 11230 CLAMP - quadrant.... o 6 6l e e e slele & 88 ® ele e suelie 8 lee & e ¥
4 173- 201 SCREW - 1/4"-20 x 1/2", plated « « « - - - B I/
5 131- 350 NUT - 1/4"-20 N.C., self-locking - = « + « -« ceeectescacasos e
6 15- 528 BOLT - 5/16"-18 x 2-3/4"hex s e+ oo o e uiee ohole; myetiels e e |
7 92- 5 LOCKWASHER - 5/16" SAE + ¢+ ¢ ¢ e e e s e eoeennenn o8 o o R T
8 25- 105 NUT - 5-1/6"-18 N.C., hex - -« e cccece v e o5 0 0 s o enceAlES
9 C 10562 KNOB - speed control lever - - « - - I I 1
10 C 10565 RING - stare « « + o« oo« R S R L o bie W & lede P |
11 C 10538 SPRING - COMPresSsion « » « « o« o s oo oo e $ @ o e e o siehe siel e s 1
12 C 10571 NYLINER - 1/2'" LD, x9/16"0D ----- I I IR A ]
13 95- 4 WASHER - 1/4" SAE, plain. . « « ¢« « - . N TRy & 1a narlonled
14 132- 24 PIN - cotter, 3/32"x 1/2M o o % 516 & 56 A 2 O
15 12- 516 BOLT - rd. hd, square neck, 5/16"-18 x 1"". . 7
16 95- 5 WASHER - 5/16" plain ... ..t s & 66 W e S are ayre 1
17 C 11586* LINK -weldment, . .. ......0itieeeeneenanecns o oo el arial
18 C 11588% LINK - speed control. . . . o . cvvooeeeaancooces ) |
* The two piece control length, as illustrated@s all previous types.
BR E@Q
20 C 10309 PEDAL = brake o o o -0- o o o o o s o s o e ® o o o 8 8 s 0 s s s 8 s e 1
21 C 10991 ROD — brake_lock . e N6 o 8 o 0 ° o 8 0 s s s s ® o ® o 8 0 o s o e o o 1
22 132~ 26 PIN - cotter, 3/ e o o o o o 00000 . e e s s 0 s 0 e . -2
23 C 10770 LEVER - brak ........ e o o o o 86 5 8 8 06 0 0 0 0 s 0 0 s s . . e 1
24 131- 352 NUT-3/ -locking” ............ B A I |
25 C 10467 ........... e o o 0 0 o o * o o o o o o o s 0 . 1
26 c 11531 . @ o o 8 8 o 8 o 8 o o o . o o o s o o 1
217 c 11523 ............ . .. e e s s o s 0 0 0 s s e 1
28 C 10528 eiie e el e ol B B s @ .ol wielsk e EeYE 1
29 NSS = N\\SRODL::ccceceossss o S e s el Spee ) olie e e ietle o]
30 F 62075 ((N\\NO"RING::ccccesececccececns 4 T BRI, g g e e e A
31 B

18208 @ NAP RING « v o v evmonnnns S o o o ks 1

&
P

Printed in U. S. A.

June, 1966




22




COLT 2310, 2510 AND 2712 COMPACT TRACTORS 23

-

HYDRAULIC SYSTEM

REF.PART NO. DESCRIPTION REQ'D
1 C 10415 MOTOR - hydraulic (2510) . . v v v v v v v e v v ven TR LN . n 5t 1
1 C 10270 MOTOR - hydraulic (2310) .« c v e e v e v e e e vcn W IO & g v
1 Cc 10271 MOTOR - hydraulic (2712) » + = s+« ois s s @ wieye oo v e e o]
2 A 70128 GASKET - motor to transfer case « = * s scecocecocecce 1
3 218- 493 FITTING, 80°, 172" tube x 1/2" NPT +-ze«sssesonne=rneseig
4 A 70127 BOLT - special, Jay-Lock =+ =+ " e s e s e e R 4
5 166~ 23 BOLT - 5/16"-18 X 5/8n N.C.ocoov=- I T I I N AR §
6 193- 29 LOCKWASHER - 5/16" internal tooth « « = ¢« e e e e o 00 v 0 e- .4
7 C 10268 TUBE - frt. valve port to motor: « = « -« - e ‘w.jarel ol se s siew e -1
8 C 10269 TUBE - rear valve port to motor=- » « <+« - ceceeeen R 1
9 C 10528 VALVE - park and brake (Repairs Page 21)- - - - - I 1
10 218- 5108 FITTING - 90° 3/4' tube x 1-1/16 thread . « « e« e o v e v v v eeeel
11 C 10495 VALVE - control (Repairs Page 25) « « =« «« - - I A -1
12 218- 494 FITTING - 90°, 5/8'" tube X 3/4" NPT+« ceccecvevcccceee.el
13 C 10266 TUBE - heat exchanger to valve =« « .+« ¢« R I I |
14 (& 10418 CLAMP..hose(tubeend)........................-...2
15 C 10419 HOSE s« s s 00 o so 58000 % nE s o D IR S 2 (54 2
16 C 10677 CLAMP - hose (heat exchanger end)- - + - * R IR 2
17 C 10267 TUBE - trans. to heat exchanger - - - - - - IR ce e s -1
18 218- 445 FITTING - 3/4' tube x 3/4" NPT- - cee e .. . |
19 A 70117 FITTING - w/filter « « « « « « = -« - P\ P e SR N 15 1
20 C 10575 TUBE - pump to transmission Ve eseesen cee e ool
21 C 10576 TUBE - pump to valve - - - o etieiie sile @ w8 e ts el e WIaTe eliee m 1
22 218- 1056 FITTING - 90° elbow, 1/2" ~ /4" thread « « « + <+« - - eeeeel
23 218- 5006 "O" RING - 1/2" €. - TR T % & s @ seLerelEre e el 1
24 218- 5059 FITTING - "O' ring be x 3/4" thread  + - ccvv e -1
25 218- 5008 "O" RING - 3/4' PSS R ) IS RE O A 1
26 166- 561 SCREW - ferry "20x 1" e D
27 193- 31 LOCKWASHE "externaltooth .................. )
28 C 10493 PUMP - hyd e, (Repairs Page 27)(2712)+ « =0 e+ = o o =+ o |
28 C 10258 PUMP -} (Repairs Page 27)(2310 & 2510)- = =+« « - - 1
29  126- 12 KEY ( B e o s SRR SR 1
30 A 70111 CQURLE epairs Page 27)« <+ = see s sene IR |
31 W 5063-S A Square x 3/4" - cs e oo e P T I A I 1
32  113- 207 /8" x 1" N.C. hex plated « + « - R e .4
33 192- 21 \ R - 3/8" plated oo o Rseleme s e o % e e e Y §
34 C 10559 ORT - hydraulic pump mounting=« « « = = ¢ s+« e e e e 1
35 C 10262 @ CHANGER - heat - »+ o+ eeve- I T o SRR 1
36 171- 2 SCREW - 1/4'" x 1" N,C. hex plated « - - - - - I -4
37 LOCKWASHER - 1/4" external tooth - « e ccoecec oo, 4
38 0348 BRACKET, heat exchanger « « « « <+« c ¢ o« o6 @ 8 ee @ b eTeNETeE s e 2
39 SCREW - 1/4"-20 x 5/8" N.C. flat head « -+« ce e .2
40 NUT - 1/4"-20 N.C. = e+« o eiie o oitn o slise ® e o e e vatedsliol oo 2
41 LOCKWASHER - 1/4"SAE « ¢+ ¢ ¢ e e v o 0o eeenn + siiele. aie sre o eleNed

Printed in U. S, A. June, 1966






L

COLT 2310,

2510 VAND 2712 COMPACT TRACTORS 25

HYDRAULIC CONTROL VALVE

REF, PART NO. DESCRIPTION REQ'D
1 166- 6 CAPSCREW - 1/4"x 1" N.C. ferry hd, == """ **" R s |
2 166- 8 CAPSCREW - 1/4"x 1-1/2" N, C. ferry hd.* * * * * R T |
3 A 72065 CAP - valve end © o 86 8 8 6 ® 8 & & ® ® 5 0 0 0 s s 8 8 s 0 o P s s s s 00 . 1
4 A 72059 PLUG - relief valve -------- @ ® o o 8 ® o ° 8 8 & s s s e s e s s o 1
5 A 7982 "0" RING — reuef valve plug e ® o o 06 0 o o 0 o o o 8 0 s o 0 0 e o o 0 0 0 o o 1
6 A 72069 SHIM - relief valve * * ***c s ces s oo 2
7 A 172058 SPRING - relief valve (outer) * == *-°"" S0 e eens iensls el
8 A 72071 SPRING - valve relief (inner) === *°*** B R |
9 A 72057 SPOOL - relief valve poppet = = = ** sfe @ isile & SleRekelone S |
10 A 72055 SEAT - relief Valve ...... o o o 0 0 0 o e e s 0 0 0 o e e o e 0 0 0 008 0 1
11 o 9638 AB SNAP RIN’G - valve e 0 e 0 0 0 8 0 8 8 0 0 0 0 s 0 ® o o 0 e 008 0 0 00 0 0 1
12 A 72060 WASHER - valve spool end spacer * ** === © 2
13 A 72063 SPACER - valve spoolend « =« ==*°*°°"* s, 808 W eneie = epeleiadetagans]
14 A 72066 WASHER - retainer relief valve plug * « = * " Rl |
15 A 72067 RING - baCk UP ® ¢ @ ¢ #is 6 siis o sisilonn siiele o .. e o 00 0 0 00 0 o .. 1
16 A 72062 SEAL - quad ring e o 6 60 s 80 0 s 00 s s 8 s s e e s e s s e s e s D
17 A 72056 - PLUG ¢ ¢+ ¢« o2+ e e e oo ceescees e B I |
18 A 72061 "O"RlNG-plug"--""' ......... e e s s 0 0 0 0 0 s e ...1
19 A 72052 BODY AND SPOOL ASSY . ereiaenes ]
20 A 72068 RETAINER - seal * * * * * 1
21 A 72070 SEAL - vee =+ - * srsiie o o 1
22 A 72064 CAP -valveend * =" - 1
23 A 72072 KIT - valve seal repair * * * 2 1
24 A 72070 SEAL - vee * * * * o . 1
25 A 72061 "O" RING - 5/8" x 1
26 A 7982 "Q" RING - 13/16 : b it |
27 A 72062 QUAD RING - % ---------- L2

Printed in U. S. A.

June, 1966






COLT 2310, 2510 AND 2712 COMPACT TRACTORS 27

EF. PART NO.

C 10493

C 10258

13- 652
72000
11644
72003
35956
11642
72005
11643
72004
26- 12
10 NSS
72001
72002
72007
613827

>ararr»ar

—

—
D
> > P

18 A 70111
19  83- 55

20 NSS
21 A 70112
22 NSS

Printed in U. S. A.

COUPLING-pumpdrive' I I R |
SCREW - 5/16" x 5/ '@ Socket head set * =+ == *******2
HUB - half, 5/8" dia@ Order AT0111) =+ **=c*=" <>~ -1
SPIDER-cou'-- “% s e e eie . wiein a e o &0 s eglele ehel
HUB - half, 1" hoPe (Order ATO111) « « v o v RS

HYDRAULIC PUMP

DESCRIPTION . REQ'D

PUMP - hydraulic (2712) e o e e v o e o e s e oo o ais o ee e eie surell
PUMP - hydraulic (2310 & 2510) « « « + e« o s v - - sre wie e setEltY
BOLT - 3/8" x 3-1/4" N.C. hex head- + - - - - e o4
WASHER_special.... ............ 6 siwe w = iensielel shicil
COVER - rear, pump body .............. “ s s 0 e o R |
SEAL - pump COVEr « = s = s o s s =~ I I IR o e osie oD
BEARING - pump gear « e« « cas e s e sieds siee © s el

GEAR - pump drive (For C10258 pump on Model 2310 & 2510) -1
GEAR - pump drive (For C10493 pump on Model 2712) ¢ e ¢ e - o1
GEAR - pump driven (For C10258 pump on Model 2310 & 2510) 1
GEAR - pump driven (For C10493 pump on Model 2712) « « « - -1

KEY - Woodruff #6« « « « = ¢ ¢« e e s o e s s e e s . BRI |
BODY - pump (Order C10258 or C10493) = =+ = c o c v o= e-1
GASKET - brass, front covers - -« = * $% §6. @ @elie e silere ollen -1
SPACER - gasket, front cover « « e cccsmmm s ik
COVER_frontpumpbody.--. ....... e e e e e e s s e e e]
SEAL-pumpshaft""" .................... eeeeq

PUMP DRIVE CO LING

June, 1966



28

=)

No -



COLT 2310, 2510 AND 2712 COMPACT TRACTORS 29

2310 HYDRAULIC DRIVE MOTOR

REF. PART NO. DESCRIPTION REQ'D
1 C 10271 MOTOR - hydraulic drive « « « « c e ¢ et e e e e v ot o e eeocennn 1
2% NSS OIL SEAL - mtg. plate (See ref, 21) « e e e e e e e v v e oo 1
3 A 72028 PIATE-mounting « « ¢ ¢ e ¢ e e e e e vt teeeeecoeeann 1
4 166- 23 CAPSCREW - ferry 5/16" X 5/8" N.C. » ¢+ v v v e eeeencnn. 4
5 193- 29 LOCKWASHER - int, shakeproof 5/16' « « « e« e o e v e e 000t 4
6 138- 134 PIN -rOll 1/4" X 1M ¢ o oo v ot v ovesoceoscsancsensas 4
T* NSS QUAD RING - mtg. plate (See ref, 21)« + e« e e o v e e v v e et o 1
8% NSS "O'" RING - mtg. plate to hsg. (See ref. 21) Case A17528)- - - - 1
9 A 72030 RACE - output shaft bearing « « « « « e ¢ v e v vt v 1
10 A 72031 BEARING - thrust, output shaft thrust -+« «ccoc e 2
11 126~ 24 KEY - Woodruff « « ¢ ¢ s o e ¢ e o 00 0 e o e ooeseoecoocsocoss 1
12 C 11645 SHAFTAND HOUSING * » * o ¢ o e e s 00006 c000eeceeesose 1
13 A 72034 PLUG - housing ............................... 1
14* NSS "O" RING - hsg. plug (See ref, 21) » + ¢ s s e v e v o v e caeceen 1
15 A 72027 COUPLING = drive « o o o e o e ¢ o e 6 0000000000000 0es0se 1
16 A 72026 PIATE - Spacers s ccceocecoccesscs e e s s e e e 00 e 1
17 A 172025 GEROTOR SET (1-1/4"thick) ++ s+ cccceeeeoeccncccccnn 1
18 A 172051 SPACER - cplg. drive (3/4" thigk) « « » + «++ s oo oo oosons 1
19 A 72024 CAP -end « s eoovoeoees R\l PP Y = - 1
20 166- 531 CAPSCREW - ferry 5/16" % 2s1)2" N.F, =+ * o 7
21 A 72036 KIT - "O'" ring and seal ( % marked w/%) s c e 1

2510 AND 2712 HYE JLLIC DRIVE MOTOR

25 C 10270 MOTOR - hydrauli f) .......................... 1
26% NSS OIL SEAL - I: e(Seeref.45) . .o i v it i ittt 1
27 A 72028 PLATE - C. I S A et N 1
28 166- 23 CAPSCR 1 ry 5/16" X 5/8" N.C.sov s vavumusnimsise 4
29 193- 29 LOC - int, shakeproof 5/16" . . . e v v v v v e vueenn 4
30 138- 134 FBUR L & o vee o0 o ol eltoiiy s o6 & sle @ wie 5 dlsn 4
31%* NSS R G-mtg. plate (Seeref. 45) e « « v e e v v vt v e 1
32%* NSS S 3 = (Seeref. 45). « i s o s.0 TR s s v 056 0w s oo vee 1
33 A 72030 - output Shatt DeaTING .. ove o sa™e 50 siloie @ sis & o 650 o 07 1
34 A 72031 BREARING - thrust, outputshaft . . ................... 2
35 126- 24 @ KEY -~ Woadiitl, o 0is o b orsafo s nghs o as & 604,55 5% 5 a miaes 1
SHAFT AND HOUSING . + c « s 66 s 56 s s 0.5 666 8 55 ¢ eise sists 1
PLUG-housing ......cceeeeeeos s ne, aarten s pen's [ox SIS i
"O" RING - housing plug (Seeref. 45) . . « v v v e v v v v v v v uen 1
COUPLING = ‘AT1VE. s o a75kis o & 6.5 & 66 ¢ siie » s8) s .0hm o7 s o 078 1
PLEATE ~\SPACEY o« sl o faie; s o siia’ s o ae oo olsias=ets/iNallen ot a s3E 1
GEROTOR SET (2" thick)(2712)e « « « s e e e e e oo vnnnnneenns 1
SPACER - cplg. drv. (1-1/2" thick)(2712) « « e oo v e e e v aenenn 1
(67 =020 Te (B ACe Wbl (S 30y Ui N GO PR (i TR, L o A 1
44 166- 532 CAPSCREW - ferry, 5/16" x 3-1/4" N.F.(2712). . . .. o v v vu.. 7
45 A 72036 KIT - "O" ring and seal (incl. item marked w/*) ., .. ......... 1
46 C 11827 GEROTOR SET - (1-3/4" thick) (2510) « « « s v e v oo v v vevnann 1
47 C 11828 SPACER - coupling drive (1-1/4" thick) (2510) « « v v e e e v v v v .. 1
48 166- 534 GAPSCRENN: ferry, 5/16"x 3" NFH2510) ¢« coc c c s e s s a0 uis 7

Printed in U, S, A. June, 1966



30

LIGHTS

A N S )

RS
\ CAUTION: ALWAYS PLACE TRANS- §
\ MISSION OR SPEED CONTROL IN \
\NEUTRAL TO START ENGINE

AR L Y S Y

Hyara-Drive




REF, PART NO. DESCRIPTION

1 C 10420 CUSHION - seat: c c e s s s e e o ceoeeececconcass
2 C 10305 PAN = 86t oo o sheiim o siio snolin sratalale simie o ole o /a o, o0
3 C 10433 MOUNTS - S€at e « ¢ e e e ot eosoocscccsccscscsse
4 131- 351 NUT -5/16"-18N.Cu e e c e cvovcoccccsscoscss
5 C 10434 SUPPORT - 5€at (2310) « + « ¢ e e s e ot o s v e v oncnase
5 C 10712 SUPPORT -seat (2510) . . .« ¢« et t et o e v noocnnns
5 C 10540 SUPPORT -seat (2712) . . « c c e c e e e eoosccocscs
6 C 10395 FENDER -righthand ..........cc00ceeeccen
7 C 10396 FENDER -lefthand ...........00eteeecennn
8 175- 400 SCREW - 1/4"-20x 1/2"trusshead. . . . o v v v vov ..
9 192- 19 LOCKWASHER - 1/4" SAE,plated. . ... .........
10 129- 101 NUT -1/4"-20N.C., Fl.head.......covevuunvnn
11 129- 102 NUT - 5/8"-18 N.C., fl. head, plated . ...........
12 192- 20 LOCKWASHER - 5/16" SAE,plated . . . ... ... ...
13 115- 103 BOLT - 5/16"-18 x 3/4" rd. hd., plated ..........
14 115- 104 BOLT - 5/16"-18 x 1/2" rd. hd., plated ..........
15 131- 176 NUT - 5/16"-18 N.C. Gripco, plated. . . . « v v v e v o o

o

28 C 11125 DECAL - rig 2 (o LY
29 C 11126 DECAL - lef * i AR N
30 C 10935 XIIIlE c o e o s e o cc s st s ac oo oo
31 C 11664 9 DECALSSHiftpattern. « o o o o o e e v e v v v e v oo e
32 C 11659 D -OFF -ON « ¢ cceeeconnncennes
33 C 11658 giition - generator - lights - « . ..« ... ..
34 C 10937 ghtrear side « c « c e e e v e v v ev e
35 C 10938 -leftrear side . « « c ¢ e e e e ottt oo oa s
36 C 11661 AL~ CAULION o o e o4 o o6 s 505 6000 a5 s sise oiore
317 C 1164 Qﬂ CAL-M0del 2310 ¢ c ¢ e e e oo ceeooooeesoscsosn
38 C 1165@ DECAL -Model 2510 . .. ...0c0eeeoecosccacs
39 C 1 DECAL ~ M0del 2712 . . . . ¢ cs s 6 66 o 0ue s aisis oios o
40 C DECAL - Hydra-Drive « . .ec.ceeeececeeeonsos

&

COLT 2310, 2510 AND 2712 COMPACT TRACTORS

&

SEAT,.FENDERS AND TOOL BOX

Printed in U, S. A.

31

June, 1966



‘ 32




COLT 2310, 2510 AND 2712 COMPACT TRACTORS

REF. PART NO.
1 C 10315
2 C 10349
3 C 10413
4 C 10935
5 C 11582
6 182- 509
7 193- 9
8 C 10370
9 C 10371
10 C 10408
11 C 10596
12 C 10360
13 C 10361
14 C 11534
15 C 10439
16 C 10483

17 193~ 8
18 173- 207
19  25- 104
20 C 11533
21  113- 3
22 C 10283
23 15- 514
24 25- 105
256  92- 5
26 C 11016

Printed in U. S, A.

HOOD.FRAME AND GRILLE

DESCRIPTION
GRILLE: ¢ o ¢ c 260 coc0cooesscesscscsscssscscs
BRACKET - g‘riue mountmg .5 66 66 86 B e m e e @ s PR
PANEL - grille: + + -+ - e e oo o e e e s s s e csece s
DECAL - radiator grille c « « ¢« e ¢ co v e e e e & sise
CHANNEL - instrument panel liner: « « « ¢« ¢« o v o c o .

SCREW - 5/16"-18 x 1'' pan head, Phillips =+ =*++ -
LOCKWASHER - 5/16" SAE external tooth- « « =+«
PANEL - front, side, right hand =+ -+ -- s e e

PANEL - front, side, left hand =« e e ececocn.

PANEL-rear,side'--”- ........... v a'e S .
SCREW - #10 Phillips pan head « « « = = ¢« -+« .
HOOD ¢+ + ¢ s oceoscssoccocnscoccescs
SCREW - 1/4"-20 x 1/2", lock, plated «+ «+«««..
BUSHING -« - o Sk s e ® s
CUSHION - rubber, hoods + « « « -« ceee e
BRACKET - fuel tank mounting « « « + ¢ ¢ ¢« ¢«
WASHER - 1/4" shakeproof: « « « « + o« -« e @ el e
SCREW - 1/4" x 5/8'" rd. hd. machinese + + « « « - e
NUT - 1/4" N.C., zinc plated - - -
SPACER -nylon . « « « « « s wre o

BOLT-1/4"-20x3/4"p1ated-
FOOTPAD............@ ..........

BOLT - 5/16'"x 7/8' N,

FRAME - instrume

N\

NUT - 5/16"« « « « o O e W% eieie sl @ ee
LOCKWASHER-S/lG@- s siE e B s e

33

------

......

June, 1966






COLT 2310, 2510 AND 2712 COMPACT TRACTORS

REF. PART NO.
1 C 10343
2 C 10336
3 C 10338
4 C 10342
5 C 10347
6 C 10356
7 C 10482
8 C 10485
9 138- 2007
10 129- 410
11 195- 45
12 15- 612
13 92- 6
15 C 10449
16 15- 816
17 92- 8
18 15- 824
19 25- 108

Printed in U. S. A.

IMPLEMENT LIFT

DESCRIPTION

LEVER - implement Jift s e e e e s e e e s e o e e ecceccenn
PAD - liftlever * s e+ cc o e s oo cecscecsccncccsccoe
ROD - lift lever + =+ ++coesssseeecscccosccocenn
LEVER - pivot « » s+ s s cec oo cocccns ccsceccs
ROD - depth adjusting e s o 8 6 0 8 0 s s e 0 0 0 e 0 e e s e e o0
BUTTON -thumb « ¢ c*eoccsecccecccocccccscece
SPRING’ compressioll .........................
PIN - spiral, 1/8" X3/4M e eeoeeeetectennene
PIN - spiral, 1/4" x 1=1/4Me ¢ e e e s e v eoccccceccenns
NUT - Wing s +sseeeeostcoocccncananannns
WASHER - 13/16 SAE,plain e s e ssecccoccccccccce
BOLT - 3/8"-16 x 3/4"" N.C. hex head =+ =+ *" ceeene
LOCKWASHER - 3/8" SAE s ¢ e e v s escccseccccccnce

DRAWBAR AND TOW HITCH

DRAWBAR - hitch® ****°**°°" @ e o e e e 0 0 0000 00 0 s e
BOLT - 1/2vv_13 N.C.X1" sececcecsecoccccncncns
LOCKWASHER - 1/2n SAE e s oo s o fANc e
BOLT - 1/2"-13 N.C. x 2-1/4" + + <{ONG P e oo eeeenn
NUT - 1/2"-13 N.C.,hex =+« (¢ ¥ v v e 8 & & lal

35

June, 1966



36
NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.

NO. NO. NO. NO. NO. NO. NO. NO. NO.
A 7982 25 5 A 72027 29 15 C 10246 15 31
A 7982 25 26 A 72027 29 39 C 10247 15 4
A 11275 9 11 A 72028 29 3 C 10250 15 23
A 11276 9 10 A 72028 29 27 C 10252 19 36
A 11280 9 9 A 72030 29 9 C 10253 19 33
A 35956 27 6 A 72030 29 33 C 10254 19 30
A 613827 27 14 A 72031 29 10 C 10255 19 29
A 70055 15 3 A 72031 29 34 C 10258 23 28
A 70055 15 22 A 72034 29 13 C 10258 217 1
A 70056 13 A 72034 29 37 C 10259 19 12
A 70058 13 5 A 72036 29 21 C 10261 19 31
A 70061 11 3 A 72036 29 45 e 10262 23 35
A 70061 11 12 A 72051 29 18 C 10263 11 1
A 70084 7 13 A 72052 25 19 C 10266 23 13
A 70099 5 13 A 72055 25 10 C 10267 23 17
A 70100 5 3 A 72056 25 1% (o 10268 23 7
A 70103 A 10269 23 8
A 70111 A 10270 23 1
A 70111 A 10270 29 25
A 70112 A 10271 23 1
A 70117 A C 10271 29 1
A 70127 A C 10283 33 22
A 70127 A C 10286 19 9
A 70128 A C 10287 19 8
A 70131 A c 10288 19 9A
A 70137 A Cc 10289 19 8A
A 70141 A C 10291 19 14
A 70142 A C 10292 19 40
A 70143 A C 10293 19 16
A 70184 A C 10294 19 4
A 70202 A C 10295 19 5
A 70221 A [0 10296 19 28
A 70398 A C 10298 19 39
A 70463 : C 10299 19 18
A 70463 (0 10300 19 19
A 70479 C 10301 19 20
A 72000 C 10302 19 25
A 72001 c 10303 19 22
A 72002 B c 10305 31 2
A 72003 B C 10309 21 20
A 72004 B 5 C 10311 17 11
A 72005 g@ 7 B 51978 5 22* | C 10312 17 12
A 72007 27 13 B 51979 5 23* c 10313 7 14
A 72010 13 23 B 51980 5 21%* C 10314 11 2
A 72011 13 13 B 53256 5 C 10315 33 1
A 72012 13 14 B 53256 5 16* C 10316 11 18
A 72013 13 20 B 59393 5 25% C 10317 11 10
A 72014 13 17 C 10201 19 1 c 10336 35 2
A 72015 13 19 Cc 10208 15 28 C 10338 35 3
A 72017 13 22 C 10209 15 10 c 10342 35 4
A 72018 13 25 C 10215 15 29 C 10343 35 1
A 72020 13 26 C 10216 15 36 C 10347 35 5
A 72021 13 24 C 10217 15 30 (6! 10348 23 38
A 72022 13 21 G 10218 15 37 C 10349 33 2
A 72024 29 19 C 10235 15 13 C 10356 35 6
A 72024 29 43 C 10240 15 11 c 10360 33 12
A 72025 29 17 € 10241 15 12 C 10361 33 13
A 72026 29 16 C 10242 19 17 C 10364 13 6
A 72026 29 40 C 10243 19 38 C 10370 33 8




NUMERICAL INDEX

37

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO: NO. NO.
C 10371 33 9 C 10576 23 21 C 11661 31 36
C 10395 31 6 C 10585 9 32 C 11664 31 31
c 10396 31 7 C 10586 9 28 c 11827 29 46
c 10397 9 2 C 10587 9 26 C 11828 29 47
C 10408 33 10 C 10588 9 25 F 19645 13 12
C 10413 33 3 C 10590 9 217 F 62075 21 30
C 10415 23 1 C 10592 9 31 M 20164 9 33
C 10418 23 14 C 10596 33 11 (o) 9638AB 25 11
o 10419 23 15 C 10657 5 6*%*| W 5063-S 23 31
C 10420 31 1 C 10677 23 16 NSS 13 15
c 10427 7 11 C 10678 5 8 NSS 13 27
c 10433 31 3 C 10712 31 5 NSS 13 29
C 10434 31 5 C 10721 9 3 NSS 21 29
C 10439 33 15 C 10755 21 1 NSS 27 10
C 10449 35 15 C 10770 21 23 NSS 27 20
¢ 10461 9 6 C 10836 NSS 27 22
C 10465 19 34 C 10837 9 29 NSS 29 2%
C 10467 21 25 C 10838 9 30 SS 29 7%
C 10469 9 24 C 10839 9 34 S 29 8*
C 10470 9 19 c 10866 7 10 SS 29 14*
c 10474 9 1 C 10880 17 1 @ NSS 29 26*
C 10471 9 21 C 10882 19 1@» NSS 29 31*
C 10473 9 20 C 10883 17 5 NSS 29 32%
C 10479 5 1 C 10929 7 < NSS 29 38%
C 10482 35 7 C 10935 31

C 10483 5 14 C 10935 @ 4 HARDWARE CODE NUMBERS
c 10483 33 16 C 10937 34

C 10485 35 8 C 10938 35 12- 516 21 15
C 10487 17 3 | c 10985 @ 22 | 13- 510 o 42
c 10493 27 1 c 10991 21 21 13- 512 19 27
(0, 10493 23 28 C 1101 33 26 13- 644 13 9
C 10495 23 11 C 31 28 13- 652 27 2
C 10500 17 15 C 31 29 13- 820 19 23
G 10501 15 15 C 21 3 15- 512 17 7
C 10501 15 33 C 21 2 15- 514 33 23
C 10502 17 16 9 13 15- 528 21 6
C 10503 17 17 11328 31 40 15- 612 35 12
C 10504 17 19 11332 19 43 15- 816 35 16
C 10505 17 2 11358 5 7 15- 824 35 18
C 10506 17 C 11523 21 27 25- 104 5 11
C 10507 17 C 11529 5 2 25- 104 23 40
C 10525 17 @ C 11531 21 26 25- 104 33 19
C 10528 21 28 C 11533 33 20 25- 105 17 9
& 10528 23 9 G 11534 33 14 25- 105 21 8
C 10534 11 6 C 11545 5 12 25- 105 33 24
C 10537 11 16 C 11582 33 5 25- 108 35 19
c 10538 21 11 C 11586* 21 17 25- 224 5 5
€ 10540 31 5 C 11588* 21 18 25- 1510 13 4
G 10549 9 5 C 11641 9 4 25- 1510 13 16
C 10552 11 v/ C 11642 27 7 73- 410 23 39
C 10559 23 34 C 11643 27 8 83- 55 27 19
C 10560 7 5 c 11644 27 4 83- 56 17 26
C 10561 7 6 C 11645 29 12 92~ 4 23 41
c 10562 21 9 C 11645 29 36 92- 5 17 8
c 10565 21 10 C 11649 31 37 92- 5 19 26
c 10569 13 1 C 11650 31 38 92- 5 21 7
C 10570 13 3 C 11651 31 39 92~ 5 33 25
C 10571 21 12 © 11658 31 33 92- 6 7 16
& 10575 23 20 C 11659 31 32 92- 6 35 13




NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
92- 8 19 24 166~ 532 29 44
92- 8 166- 534 29 48
95- 4 166- 561 23 26
95- 5 171- 209 23 36
95- 5 173- 201 21 4
95- 6 173- 207 5 10
113- 3 173- 207 33 18
113- 101 173- 215 5 4
113- 118 175- 400 31 8
113- 203 182- 509 33 6
113- 205 187- 131 9 18
113- 205 187- 1008 7 12
113- 205 187- 1102 9 12
113- 207 192- 19 13 7
115- 103 192- 19 31 9
115- 104 192- 20 7 9
115- 201 192- 20 9 15
126- 12 192- 20 31 12
126- 12 192- 21 7 {
126- 22 192- 21 13 N
126- 24 192- 21 15

126- 24 192- 21 17

129- 101 192- 21 2 33
129- 102 192- 23 X Oox
129- 103 192- 23 21%
129- 125 192- 21 34
129- 125 193- 8 18
129- 419 193- 8 3 17
129- 409 TN ()M B
129- 410 193- 29 23 6
129- 501 193, 29 5
131- 176 1 29 29
131- 350 1 KL 23 27
131- 351 23 37
131- 352 17 17 10
132- 24 Z 45 11 8
132- 24 5- 45 15 9
132- 26 195- 45 35 11
132- 47 195- 103 7 8
132- 47 195- 522 17 25
132- 73 211- 9 13 28
132- 73 @ 214- 103 5 9
132- 73 1 8 217- 200 5 15%
132- 73 15 27 218- 445 23 18
132- 91 19 35 218- 493 23 3
138- 102 19 11 218- 494 23 12
138- 134 29 6 218- 1056 23 22
138- 134 29 30 218- 5006 23 23
138- 2002 19 32 218- 5008 23 25
138- 2007 35 9 218- 5059 23 24
141- 2 17 6 218- 5108 23 10
141- 6 15 6 219- 1 11 4
141- 6 15 25 219- 1 11 13
166- 6 25 1 219- 8 15 14
166- 8 25 2 219- 8 15 32
166- 23 23 5 219- 14 13 18
166- 23 29 4 221- 4 19 10
166- 23 29 28

166- 531 29 20




Be Safe...
Insist on
GENUINE

PARTS!



